
 
 
 
 
 
NOTE: THIS UNIT IS HEAVY!  For safety, DO NOT assemble this item alone. 4 people 
are recommended for safe assembly. 
 
WARNINGS: 
 Keep all children and pets away from assembly area. Children and pets should be 

supervised when they are in the assembly area of the gazebo. 
 Some parts may contain sharp edges. Wear protective gloves. 
 When assembling and using this product, basic safety precautions should always be 

followed to reduce the risk of personal injury and damage to equipment. Please read all 
instructions before assembly and usage. 

 For outdoor use only. Install on level ground.  
 Check all bolts for tightness before and during usage. 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Post Screen A 2 
 

Post Screen B 2 
 

Post Screen C 2 
 

Post Screen D 2 
 

Beam Screen E 2 
 

Side Panel F 2 
 

Top Screen G 6 
 

Connect Bar H 2  

 

Parts List 

Note: It is recommended to use 4 people to complete the assembly steps. 

It is recommended to use 2 ladders taller than 8.2 ft / 2.4 m when installing the top screens. 

Garden Pavilion 
ITEM#L-PG044PST 

ASSEMBLY INSTRUCTIONS 
 



 

 

 

 

 

 

 

  

 

 

 

 

 

 

 

 

 

 

 

 

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

AA 
M6X15 Bolt 

TBZ00106015HQ  
8 PCS 

 

BB 
M6 Washer 

TBZ10406HQ 
8 PCS 

 

CC 
M6X65 Bolt 

TBZ00108040HQ 
20 PCS 

 

DD 
M6 Nut 

TBZ20108HQ 
20 PCS 

 

GG 
M6 Washer 

TBZ10408HQ 
40PCS 

 

W M6 Wrench 2 PC 
 

 

Hardware Pack 1 

Fig.1: Unfold the Side Panel F and keep it flat by the Connecting Bar H, the Bolt AA and the Washer BB. See 

Fig.1A 

Fig.1B: Place the unfold Side Panel F on a flat surface, attach it to the Post Screen C and the Post Screen D at 

the two ends of the Side Panel F with the Bolt CC and the Washer GG. See Fig.1B. 

Fig.2: Attach the Post Screen A to the Post Screen C with the Bolt CC and the Washer GG. Repeat the same step 

to attach the Post Screen B to the Post Screen D. 

 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

AA 
M6X15 Bolt 

TBZ00106015HQ  
4 PCS 

 

BB 
M6 Washer 

TBZ10406HQ 
4 PCS 

 

CC 
M6X65 Bolt 

TBZ00108040HQ 
8PCS 

 

DD 
M6 Nut 

TBZ20108HQ 
8 PCS 

 

GG 
M6 Washer 

TBZ10408HQ 
16PCS 

 

8 

Hardware Pack 2 

Fig.4: Unfold the Beam Screen E and keep it flat by the Bolt AA and Washer BB. See Fig.4 

Fig.5: Attach the Beam Screen E to Post Screen A and Post Screen B with Bolt CC, the Nut DD and Washer 

GG. See Fig. 5. 



E

Step 3:   

Step 6: Unfold Top Screen (G) and securely attach it with Bolt (CC) and Flat Washer (BB). See Fig.4A.  
Repeat until all 6pc of Top Screens (G) are assembled. 
Step 7: Attach both ends of assembled Top Screens (G) to Semicircular Screen (F) with Bolt (DD) and Flat 
Washer (BB). See Fig. 4B. Repeat until all 6 Top Screens (G) are attached to semi-circular screens.
Step 8: Fasten the assembled pavilion to the lawn with Stakes (EE). See Fig. 4C. 

For technical assistance on assembly or replacement parts, please call Sunjoy Industries at 1(866) 578-6569
from 8:30 AM to 5:30 PM EST Monday to Friday or fax the replacement part form which put into the package 

to (740)-283-3549 or Email customer.care@sunjoydirect.com for assistance. 

 

MADE IN CHIA

BB M6 Flat Washer 48 PCS  

CC M6X15Bolt 24 PCS  

DD M6X30 Bolt 24 PCS  

EE Φ8*260MM Stake 8 PCS 

Hardware Pack 3 

Important: Please do not return this product to the store.


